CGTP3000

\ﬂy‘ 2 TORQUE 30-40 IN-LBS

11

10 TORQUE 96-120 IN-LBS

KEY

NO. DESCRIPTION PART NUMBER

1 ENDCOVER GS-0653

2 SCREW #10-24 x 1 SSF-553-1

3 WASHER, .875 0D .3751D SSN-632

4 WASHER 3/8 SSN-1014-ZN

5 LOCKNUT 3/8-16 SSF-8111-ZN

6 GROUND LUG GS-0117

7 SCREW 5/16-18 x 3/4 SS-12-CD

8 SCREW 3/8-16 x 1 SSF-3140-ZN

9 LOCKNUT 5/16-18 SSF-8150

10 ISOLATORS GS-0033

11 LOCKWASHER SSN-1619-ZN

12 GROUND STRAP GS-0118

13 SCREW, CAP 5/16-18x 1.25 SSF-605

14 ENGINE (model#OHH60-71129C) -

15 FRAME ASSEMBLY GS-0615

16 SCREW 5/16-18 X 3/4 SSF-3152
FUEL TANK 37048

Not Shown

MG-GENMAN-F Operators Manual

GEN-CGTP3000 Parts Manual

GS-0660 Engine Manual

Rev. September 00
GEN-MANUAL 1 TAB: CGTP



